
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

PART-D FORMULATION OF MASTER PLAN 



The Project for Capacity Development of Wastewater Sector Through 
Reviewing the Wastewater Management Master Plan in DKI Jakarta 

YEC/JESC/WA  JV                                     Final Report (Summary Report) 
SMR-D-1 

PART-D FORMULATION OF MASTER PLAN 

D1 General Considerations 

D1.1 Improvement Targets 

Targeted items for improvement by the implementation of sewerage and sanitation projects to be 
proposed in the New M/P and the coverage ratios for each target are as follows in view of the 
implementation plan by the Ministry of Public Works and the view point of securing the water sources 
[...]
A septic tank certification system should be stipulated. DKI sludge control 
regulations 

Checking septic tanks should be stipulated as part of the building check or 
completion inspection. 

DKI sludge control 
regulations 

Septic tanks should be installed in places which are easily accessible for 
maintenance. 

Guidelines 

Cleaning It should be stipulated that owners of septic tanks are responsible for 
cleaning the septic tanks. 

DKI sludge control 
regulations 

Desludging Regular sludge extraction should be made compulsory and it should be made 
clear who is responsible for the sludge extraction.

DKI sludge control 
regulations 

The structures of septic tanks should be designed to allow smooth sludge 
extraction. 

Guidelines 

Training workers Training and licensing system for the desludging operators and the 
maintenance vendors for ITP should be established. Training institution 
should be established. 

Guidelines 

Other desirable 
measures 

 Commendation system for workers with good practices
 Penal provisions 

Guidelines 

 
D5.2.1 Regular Desludging Introduction Plan 

The introduction of the full scale regular desludging system will start in 2014. A trial introduction will 
be conducted and a set of DKI Jakarta sludge control regulations will be established by 2014. Table 
SMR-D5-2 shows the implementation schedule for the full-scale regular desludging. 

Table SMR-D5-2  Planned Schedule for the Full-scale Introduction of Regular Desludging 
 2012 2013 2014 2015 2016 2017 2018 2019 2020

Trial introduction of regular desludging          
Development of draft DKI sludge control regulations          
Establishment of DKI sludge control regulations          
Full-scale implementation of regular desludging          
Implementation of the septic tank (ST) certification system          
Registration of ST cleaners (including training and exams)          
Registration of ST desludging workers (including training and exams)          
Development of a regular ST desludging plan          
 
D6 Design Criteria 

D6.1 Off-Site System 

D6.1.1 Hydraulic Conditions 

Recommended hydraulic considerations are listed in the following table. 

Table SMR-D6-1  Recommended Hydraulic Considerations 
Type of Pipe Item Condition 

Gravity pipes 

Manning’s formula V = 1/n R2/3S1/2 

Roughness factor RCC  n = 0.013 new pipe, PVC  n = 0.010 new pipe 

Minimum velocity 0.60 m/s average flow, 0.80 m/s ultimate flow 

Maximum velocity 3.00 m/s 

Maximum depth d/D = 0.8 at ultimate peak flow 

Pressure pipes 

Hazen William’s formula V = 0.85 CR0.63 S0.54 

Roughness factor C = 100 for cast iron pipe, C = 110 for PVC pipe 

Minimum velocity 0.8 m/s 

Maximum velocity 3.0 m/s 



The Project for Capacity Development of Wastewater Sector Through 
Reviewing the Wastewater Management Master Plan in DKI Jakarta 

YEC/JESC/WA  JV                                     Final Report (Summary Report) 
SMR-D-14 

D6.1.2 Sewers and Manholes 

Recommended design criteria for sewers and manholes are listed in the following table. 

Table SMR-D6-2  Recommended Design Criteria for Sewers and Manholes 
No Item Design Criteria 
1 Peaking factor (PF) (Typical Factors) PF = 4.02*(0.0864*Q)-0.154 
2 Minimum Pipe Diameter 200 mm 
3 Minimum Cover Over Top of Pipe 1.0 m 

4 
Potential Gravity Flow Pipe Materials 
Diameter < 350 mm 
Diameter > 350 mm 

 
RCC, PVC, HDPE, FRP/GRP 
RCC, PVC, HDPE, Brick, FRP/GRP 

5 

Manhole Size 
Pipe Diameter < 450 mm 
Pipe Diameter > 450 mm 
Pipe Diameter > 900 mm to = 1350 mm 
Pipe Diameter > 1350 mm 

 
Manhole Diameter = 1.22 m 
Manhole Diameter = 1.52 m 
Manhole Diameter = 1.83 m 
Special Design 

6 

Maximum Manhole Spacing 
Pipe Diameter < 200 mm 
Pipe Diameter = 200 mm to < 500 mm 
Pipe Diameter = 500 mm to < 1,000 mm 
Pipe Diameter > 1,000 mm 

 
50 m to 100 m 
100 m to 125 m 
125 m to 150 m 
150 m to 200 m 

7 
Potential Manhole Materials 
0 to 4 m Deep 
> 4 m Deep 

 
Brick, RCC, HDPE 
RCC, HDPE 

 
D6.1.3 Load Factors for WWTPs 

Treatment capacity of WWTPs is determined by the daily maximum wastewater volume. The daily 
maximum wastewater volume is calculated as dividing the daily average wastewater volume by the 
load factor. Load factor is the ratio of the daily average wastewater volume to the daily maximum 
wastewater volume, and generally is 0.7 to 0.8. 

In the Spatial Plan 2030, the daily variation coefficient for water supply is set as 1.2, however, its 
calculation basis is unknown. Considering the lifestyle in Indonesia, the seasonal change is small, but 
the volume of water use would be largely change through a year because there are many various 
religious events (especially the period of Ramadan). Therefore, load factor is determined as 0.75 
which is the reciprocal of the daily variation coefficient with margin of safety ratio 10%.  

However, in the F/S stage, daily variation coefficient should be examined in detail using the latest data 
and information and the most practicable load factor suitable for DKI Jakarta shall be adopted.  

Load factor = Daily average wastewater volume / Daily maximum wastewater volume = 0.7 to 0.8 
Daily maximum wastewater volume = Daily average wastewater volume / Load factor (= 0.75) 

 

D6.1.4 Pumping Facilities 

Recommended design criteria for pumping facilities are listed in the following table. 

Table SMR-D6-3  Recommended Design Criteria for Pumping Facilities 
No Item Design Criteria 
1 Peak Factor 2.0 for large stations 
2 Maximum Wet Well Detention Time 30 minutes at Average Flow 
3 Minimum Detention Time 5 minutes at Peak Flow 

4 
Pumps All pumps of the same capacity at peak flow. 

Standby capacity at least 50% of duty capacity 
5 Screening Screening Chamber Required 
6 Pumping Station Piping Ductile Iron (DI) or Cast Iron (CI) 
7 Rising Mains Alternative Materials DI, PVC, HDPE, CI 

8 
Rising Main Flow Velocities Minimum Velocity = 0.6 mps 

Maximum Velocity = 2.4 mps 
 
 



The Project for Capacity Development of Wastewater Sector Through 
Reviewing the Wastewater Management Master Plan in DKI Jakarta 

YEC/JESC/WA  JV                                     Final Report (Summary Report) 
SMR-D-15 

D6.1.5 WWTPs 

(1) Design Influent Quality 

Based on these information and additional information on the quality of gray and black wastewater 
estimated by the JICA Expert Team, the design influent quality in this MP was adopted as 200 mg/L as 
BOD and 200 mg/L as SS. 

Design influent quality: BOD 200 mg/L 
SS 200 mg/L 

 
(2) Design Effluent Quality 

The JICA Expert Team would adopt effluent discharge standards for BOD and TSS initially at 20 
mg/L (daily average). 

Design effluent quality: BOD 20 mg/L 
TSS 20 mg/L 

 
(3) Selection of Treatment Technology 

1) Technology Selection Criteria 

The following table shows the considerations for the selection of technology for WWTP.  

Table SMR-D6-4  Technology Selection Consideration 
No. Considerations Goal 
1 Treated wastewater quality The technology must consistently meet the standards as required. 

2 Power requirement The process choice should consider minimizing power requirements 

3 Land required Minimize land requirement 

4 Capital cost of plant Process should allow optimum utilization of capital 

5 Operation & Maintenance costs Process design should be conducive to attaining lower running cost 

6 Maintenance requirement Simplicity and reliability 

7 Operator attention Easy to understand procedures 

8 Load fluctuations Plant is able to withstand organic and hydraulic load fluctuations 

9 Reliability Deliver the desired quality on a consistent basis 

10 Resource recovery Ability to minimize operational costs. 

11 Sustainability Process should be ultimately sustainable 
 
2) Design Matrix for Selection of Technology 

In order to select the treatment technology, the key parameters are evaluated as the following table. 
The matrix attributes are ranked as “Very Good”, “Good”, “Average”, or “Poor” recognizing that 
differences between technologies are relative, and often, the result of commonly accepted 
observations. 

 

 

 

 

 

 

 

 

 

 



The Project for Capacity Development of Wastewater Sector Through 
Reviewing the Wastewater Management Master Plan in DKI Jakarta 

YEC/JESC/WA  JV                                     Final Report (Summary Report) 
SMR-D-16 

Table SMR-D6-5  Matrix for Selection of Wastewater Treatment Technology 

Process 

E
ff

lu
en

t 
Q

ua
li

ty
 

C
ol

i f
or

m
s 

re
m

ov
al

 

N
it

ri
fi

ca
tio

n-
D

en
it

ri
fi

ca
ti

on
 

P
ho

sp
ho

ro
us

 
re

m
ov

al
 

P
ro

ce
ss

 
R

el
ia

bi
lit

y 

L
an

d 
U

se
 

E
as

e 
of

 
O

pe
ra

ti
on

 

E
as

e 
of

 
M

ai
nt

en
an

ce
 

E
le

ct
ri

ca
l 

D
em

an
d 

C
ap

it
al

 C
os

t 

T
ra

ck
 R

ec
or

d 

Conventional Activated Sludge 
Process (ASP) 

G G P P VG G VG VG AV G VG

Anaerobic Anoxic Oxic Process 
(A2O) 

VG G VG VG VG G G G AV G VG

Step-feed biological nitrogen 
removal process 

VG G VG VG VG G G G AV G VG

Sequencing Batch Reactor (SBR) VG G VG VG G G G G AV G G 
Moving-Bed Biofilm Reactor G G P P G G G G AV G G 
Membrane Biological Nitrogen 
Removal Reactor (MBR) 

VG VG VG P VG VG P P P AV AV 

UASB + ASP G G P P AV AV AV VG VG VG G 
Extended Aeration G G P P G P G VG P VG G 
Aerated Lagoon G G P P AV P AV AV P VG G 
Stabilization Pond AV P P P P P G VG VG VG AV 

Note: VG: Very Good, G: Good, AV: Average, P: Poor 
Based on the above examination, the following six technologies have been screened for large flow 
WWTP to select the most appropriate technology under the New M/P: 

Type-1 Conventional Activated Sludge Process: ASP 
Type-2 Anaerobic Anoxic Oxic Process: A2O 
Type-3 Step-feed Biological Nitrogen Removal Process 
Type-4 Membrane Biological Nitrogen Removal Reactor: MBR 
Type-5 Sequencing Batch Reactor: SBR 
Type-6 Upflow Anaerobic Sludge Blanket + Activated Sludge Process: UASB + ASP 
 

3) Comparison Examination of Selected Treatment Technology 

Table SMR-D6-6 shows the comparison of above selected technologies for WWTP with a capacity 
around 200,000 m3/day based on basic design conditions. For construction of WWTPs, it is the most 
important that DKI Jakarta should secure the necessary land. Consequently, WWTPs should be O&M 
focus type. For appropriate operation of activated sludge treatment process, the comprehensive 
knowledge and experiences on the biological treatment are required. However, DKI Jakarta has very 
little potential for such knowledge and experiences. 

Therefore, in Table SMR-D6-6 conditions for facility focus type treatment process are indicated as 
much as possible. As a biological reactor, the processes and hydraulic retention time to which flexible 
measures can be taken for O&M for the time being and more severe regulations for water quality in 
the future are set up. 

Table SMR-D6-6  Comparison of Selected Technologies 
Items Type-1 Type-2 Type-3 Type-4 Type-5 Type-6 

Water Quality BOD ○ ○ ○ ◎ ○ ○ 

  SS ○ ○ ○ ◎ ○ ○ 

  Nitrogen × ○ ○ ○ ○ × 

Hydraulic  Regulating Tank 0.0 0.0 0.0 4.0 4.0 0.0

Retention  Primary Settling Tank 1.5 1.5 1.5 0.0 0.0 0.0

Time (h) Bio-Reactor 6.0 10.0 9.0 6.0 24.0 8.0＋4.0

  Final Settling Tank 5.0 5.0 5.0 0.0 0.0 5.0

  Total 12.5 16.5 15.5 10.0 28.0 17.0

Air volume Oxygen Ratio (%) 100 170 170 224 211 55 

Sludge Yield Ratio (%) 100 91 91 98 76 72 

Required Land Area Area Ratio (%) 100  132  124  80  224  134  

Note: All the figures in this table are subject to change in the further F/S 



The Project for Capacity Development of Wastewater Sector Through 
Reviewing the Wastewater Management Master Plan in DKI Jakarta 

YEC/JESC/WA  JV                                     Final Report (Summary Report) 
SMR-D-17 

For the selection of treatment process, it is recommendable that flexible treatment process should be 
selected taking into account more severe regulations of water quality in the future and demand for 
recycled water. 

Moreover, for DKI Jakarta where it is very difficult to secure WWTP lands, MBR will be one of 
options as space-saving process. Stable operation of MBR will require O&M technology based on the 
experiences for proper flow control, flushing technology for protecting clogging of membrane, etc. 
Therefore, when it is introduced in DKI Jakarta without the experience of MBR operation, it is more 
desirable to conduct O&M under the contract with private company of such experiences. 

Based on the above, at the further stage of F/S to be conducted in each sewerage zone, it is proposed 
that treatment process and its design conditions should be examined in detail and determined, bearing 
in mind of advanced treatment process such as Type-2, Type-3 and Type-4. 

(4) Required Land for WWTP 

JICA Expert Team underwent several times negotiation with DKI Jakarta for the required land for 
WWTPs. After having several discussions with DKI Jakarta we proposed the required land based on 
value of 0.5 m2 per m3/d of an average wastewater flow. That too was not acceptable to DKI Jakarta 
and required us to further reduce the land requirement for WWTPs. This is a fact that there is serious 
constraint of available land in DKI Jakarta and old M/P did not proceed as planned because of land 
matter only. To avoid similar situation to occur again with the New M/P, we studied several variants of 
ASP and space saving innovations. Then we proposed the required land based on value of 0.35 m2 per 
m3/d of an average wastewater flow. We reduced the required land to about 30%, and BAPPEDA 
accepted the required land area and sites for WWTPs (refer to MM of 21st October 2011). The 
following table shows required land area for WWTPs. There are 15 WWTP sites. The required land 
area ranges from 8.7 hectares for zone 10 WWTP (Pulo Gebang) to 0.8 hectare for zone 2 WWTP 
(Muara Angke). The total land required for WWTPs for the short (15.1 hectares), medium (18.8 
hectares) and long term (35.0 hectares) is 68.9 hectares.  

Table SMR-D6-7  Required Land for WWTPs 
Zone Area Location

(Ha) Municipality People Percentage

2 Pejagalan (Taman Kota Penjaringan) Pejagalan 1 4,901 Central Jakarta 1,236,736 989,389 7.81% 197,878 6.9

3 Muara Angke Muara Angke 2 1,376 North Jakarta 149,042 119,234 0.94% 23,847 0.8
4 Srengseng City Forest Park Srengseng 3 3,563 West Jakarta 721,501 577,201 4.56% 115,440 4

To Be Transferred to Pulo Gebang 4 935 South Jakarta 290,796 232,637 1.84% 46,527 1.6
5 City Forest North Sunter Pond Sunter 5 3,375 North Jakarta 795,109 636,087 5.02% 127,217 4.6
6 WWTP Duri Kosambi Duri Kosambi 6 5,874 West Jakarta 1,465,718 1,172,574 9.26% 234,515 8.2

7 Kamal - Pegadungan Kamal, Pegadungan 7 4,544 West Jakarta 692,649 554,119 4.38% 110,824 3.9

8 Marunda Marunda 8 4,702 North Jakarta 1,100,137 880,110 6.95% 176,022 6
9 Rorotan Rorotan 9 5,389 East Jakarta 537,477 429,982 3.39% 85,996 2.9

10 WWTP Pulo Gebang Pulo Gebang 10 6,289 East Jakarta 1,549,252 1,239,402 9.79% 247,880 8.7
11 Bendi Park Taman Bendi South Jakarta 3
12 Ulujami Pond (Pond Planning) Pesanggrahan South Jakarta 5.9
13 Ragunan Land Ragunan 12 3,172 South Jakarta 555,385 444,308 3.51% 88,862 3.1

14 Waduk Kp. Dukuh (Pond Planning)
Halim Perdana

Kusuma/Kramat Jati
13 6,433 East Jakarta 1,053,724 842,979 6.66% 168,596 5.7

15 Waduk Ceger RW 05 (Pond Planning) Cipayung 14 4,605 East Jakarta 617,269 493,815 3.90% 98,763 3.6

110,049 110,049 0.86% - Planning

1

Krukut PS
12,665,282 10,196,608 80.50% 1974939*

Site No. Candidate Land Location
Zone

Coverag
Population
(People)

Flow Rate
(m3/d)

Land
Required

11 8,246 1,578,573 1,262,858 9.97% 252,572

Coverage Population (80%

On-Going

0
- Planning

Reclamation Area
WWTP to be prepared by the

Developers

Existing System and On-going project
(Casablanca Sewerage System)

Setiabudi Pond 
0 1,220 South Jakarta

Grand Total

211,865 211,865 1.67%
-

 
Note: This table excludes the existing sewerage service area and the future reclamation areas. And the percentage of 